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Lan Yang Elegant window dressing, Curtain & Leather

The following merchandise was submitted and identified by the applicant as:
Product Description: PVC CASTING

Sample No.: LY3194 Series
Country of Origin: TAIWAN

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested: The Furniture & Furnishings (Fire) (Safety) Regulations 1988 (Amend. 2010)

Test Result: --See following sheet(s)--

Date of Receipt: May 05, 2015

Testing Period: May 05, 2015 ~ May 12, 2015

Conclusions: The submitted sample complies with the requirements of Schedule 4 Part | and
Schedule 5 Part | of the Furniture & Furnishings (Fire) (Safety) Regulations
1988. (Amend. 2010)

Signed for and on
SGS Taiwan Ltd.

f"‘ T
Sturm Su
Asst. Manager
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Tested in accordance with BS 5852: Part 1:1979 (as amended by the above Regulations) The tests
were carried out after the water soaking procedure as specified in BS 5651: 1978 clause 4
(as amended by the Regulations) using a non-flame retardant flexible polyurethane foam infill of

approximate density of 22 kg/cu.m.

The following test results relate only to the ignitability of the combination of materials under the
particular conditions of test; they are not intended as a means of assessing the full potential fire hazard

of the materials in use.
(1) Schedule 4 Part | — Cigarette test

Test1 Test 2 Result
Flaming within 60 minutes No No
Smoking within 60 minutes No No
Progressive smouldering within 60 minutes No No oS
Damage beyond 100 mm from cigarette No No
(2) Schedule 5 Part | — Match test
20 seconds flame application time
Test1 Test 2 Result
Duration of afterflame (min:sec) 0:00 0:01
Duration of smoking / glowing (min:sec) 0:21 0:23
Progressive smouldering No No Sy
Flaming / damage reaches front or side edges No No
Escalating combustion behaviour No No
Damage beyond 100 mm from nearest point of test No No

--- End of Report ---
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